
Boiler Spares 

January 2009 



 Page 2 of  79 Issue : 1st Jan 2009 

 

Section Index 
 

Introduction          Page 

• How you can contact us           3 

Sargon & Vizo PLUS                         4 

• Drawings             5-12 

• Spare Parts & Price List         13-15 

Capriz & Hydroline          16 

• Drawings           17-27 

• Spare Parts & Price List         28-32 

Solaris             33 
• Drawings           34 -41 

• Spare Parts & Price List         42-45 

S20S,S24S,S30S, S24,S30, C24,28, Vizo 24          46 

• Drawings           47-56 

• Spare Parts & Price List         57-61 

Star 24             62 

• Drawings           63-66 

• Spare Parts & Price List         67-69 

IG Water Heater IG24         70 

• Drawings           71-77 

• Spare Parts & Price List         78-79 

Price Codes Conversion         80 



 Page 3 of  79 Issue : 1st Jan 2009 

 

How you can contact us 
 

 

Making a technical or 'price and delivery' enquiry  

Our telephone lines are open from 9.00 a.m. to 5.30 p.m. weekdays. When telephoning for technical enquiries 
give the boiler type. 

In Warranty service call out   Tel No 0870 609 2091  (8.00am to 8.00pm) 

Out of  Warranty call out  Tel No 01234 329101  (9.00am to 5.30pm)    

Technical enquiries     Tel No 01234 329100   (9.00am to 5.30pm) 

All orders must be placed by  Tel No 01234 329103 

      Fax No 01234 329102 

Placing an order by Telephone, 1etter or fax  
Thank you for doing so. Give the STOCK number, quantity, boiler-type and brief product description. Also give 
your full company name, address and your account number with us.  

Customer service  
For any queries or changes to existing orders telephone our Customer Service department. They can help you 
with delivery and shipping details.   

 



 Page 4 of  79 Issue : 1st Jan 2009 

 

 

 
 

 

 

 
Exploded view & parts listExploded view & parts listExploded view & parts list   

Sargon Sargon Sargon    

& Vizo PLUS& Vizo PLUS& Vizo PLUS   



 Page 5 of  79 Issue : 1st Jan 2009 

 

Sargon & Vizo PlusSargon & Vizo PlusSargon & Vizo Plus   

Outer Casing 

  



 Page 6 of  79 Issue : 1st Jan 2009 

 

Sargon & Vizo PLUSSargon & Vizo PLUSSargon & Vizo PLUS   

Control Panel 

 



 Page 7 of  79 Issue : 1st Jan 2009 

 

Sargon & Vizo PLUSSargon & Vizo PLUSSargon & Vizo PLUS   

Hydroblock Group 
 



 Page 8 of  79 Issue : 1st Jan 2009 

 

Sargon System OnlySargon System OnlySargon System Only   
 

Hydroblock Group 



 Page 9 of  79 Issue : 1st Jan 2009 

 

Sargon & Vizo PLUSSargon & Vizo PLUSSargon & Vizo PLUS   

Diverter Valve 
 



 Page 10 of  79 Issue : 1st Jan 2009 

 

Sargon & Vizo PLUSSargon & Vizo PLUSSargon & Vizo PLUS   

Main Frame 
 



 Page 11 of  79 Issue : 1st Jan 2009 

 

Sargon & Vizo PLUSSargon & Vizo PLUSSargon & Vizo PLUS   

Burner Group 
 



 Page 12 of  79 Issue : 1st Jan 2009 

 

Sargon & Vizo PLUSSargon & Vizo PLUSSargon & Vizo PLUS   

Accessories 
 

 89 

 

 



 Page 13 of  79 Issue : 1st Jan 2009 

 

Sargon & Vizo PLUSSargon & Vizo PLUSSargon & Vizo PLUS   
      SARGON VIZO+ Cost 

Item Stock No Outer Casing 24 30 35 20S 24S 30S 24 Code  

1 3003200928 Front Panel White for Solaris v  v  v  v  v  v    41 
1 3003201988 Panel Front             v  32 
2 3003200072 Panel Side White v  v  v  v  v  v  v  37 
3 3003200098 Hanging Bracket v  v  v  v  v  v  v  12 
4 3003201502 Aluminium Foil Insulation v  v  v  v  v  v  v  1 
5 3003200057 Screw  3.9 X 13 mm v v  v  v  v  v  v  1 
      SARGON VIZO+ Cost 

Item Stock No Control Panel 24 30 35 20S 24S 30S 24 Code  

15 3001060144 Control Knob Set with Spindles             v  30 
16 3003201938 Front Cover v  v  v          19 
16 3003201940 Cover - Front             v  20 
16 3003202103 Cover - Front       v  v  v    19 
17 3003201937 Programme Timer v  v  v  v  v  v  v  45 
18 3004090673 Pressure Gauge (White) v  v  v  v  v  v  v  34 
19 3003200203 Screw  3,5 X 8 Pt v  v  v  v  v  v  v  1 
20 3003201932 Pcb - Interface Board Vizo PLUS 24             v  30 
20 3003201933 Interface Board v  v  v  v  v  v    30 
21 3003201657 Cable - Main Board/Interface Board v  v  v  v  v  v  v  4 
22 3003201506 Cover - Middle v  v  v  v  v  v  v  4 
23 3003201368 Pcb - Main Control Board v  v  v  v  v  v  v  72 
24 3002005337 Screw  3.5 X 15 mm v v  v  v  v  v  v  1 
25 3003200084 Plastic Cover (Rear) v  v  v  v  v  v  v  10 
26 3003200230 Bung v  v  v  v  v  v  v  1 
27 3003201954 Wiring Harness - with Timer lead v  v  v        v  50 
27 3003202099  Wiring Harness—for System       v  v  v    50 
28 3003201655 Cable - for Thermostat Conn. Mains volt. v  v  v  v  v  v  v  1 
      SARGON VIZO+ Cost 

Item Stock No Hydroblock Group 24 30 35 20S 24S 30S 24 Code  

29 3003201970 Pipe - Heat Exch. Outlet v  v          v  20 
29 3003201972 Heat Exchanger outlet pipe    v          19 
29 3003202100 Heat Exchanger Outlet Pipe       v  v      19 
29 3003202101 Heat Exchanger Outlet Pipe           v    19 
30 3003202007 Pipe Clips v  v  v  v  v  v  v  1 
31 3003201952 Pipe - Pump Outlet v  v  v  v  v  v  v  27 
32 3002024891 Gasket - Heat Exch. Outlet pipe  v  v  v  v  v  v  v  1 
33 3002024882 Gasket v  v  v  v  v  v  v  1 
34 3003200756 O-Ring (for heat exchanger) v  v  v  v  v  v  v  1 
35 3003201365 Gas Valve v  v  v  v  v  v  v  62 
36 3003200913 Gas Restrictor Disc Ø 7.0mm NG White v  v  v  v  v  v  v  1 
37 3001060107 Gasket - Set for the plate heat exchanger v  v  v        v  4 
38 3003200047 O-Ring (for pump inlet & f/s housing) v  v  v  v  v  v  v  1 
39 3003201509 Flow Sensor Housing v  v  v        v  44 
40 3003201221 Diverter Valve without filling loop v  v  v        v  62 
41 3003200038 Low Pressure Switch v  v  v  v  v  v  v  25 
42 3003201336 Pump Assembly 15-65 Low Energy v  v  v  v  v  v  v  65 



 Page 14 of  79 Issue : 1st Jan 2009 

 

Sargon & Vizo PLUSSargon & Vizo PLUSSargon & Vizo PLUS   
      SARGON VIZO+ Cost 

Item Stock No Hydroblock Group (cont.) 24 30 35 20S 24S 30S 24 Code  

43 3003200202 Screw  4.8 X 12.5 Pt v  v  v  v  v  v  v  1 
44 3003200201 Screw M 4 X 10 v  v  v        v  1 
45 3003200198 Screw M 5 X 10 mm v v  v  v  v  v  v  1 
46 3003200204 Screw M 5 X 20 Allen v  v  v        v  1 
47 3003200056 Main Frame Lower Part (30 Kw) v  v  v  v  v  v  v  32 
48 3003200031 Sensor - NTC Immersion (-40C to 110C) v  v  v        v  26 
49 3003200152 Sensor - NTC Surface Type (-5C to 105C) v  v  v  v  v  v  v  35 
50 3003200397 Limit Thermostat 98/70C (Bott/Left) v  v  v  v  v  v  v  17 
51 3002193737 Clip - 3003200397 limit thermostat v  v  v  v  v  v  v  1 
52 3001060023 Union for pump inlet v  v  v  v  v  v  v  9 
53 3003200374 Flow Sensor v  v  v        v  30 
54 3002024890 Gasket - (1/4" For Water Switch Conn.) v  v  v  v  v  v  v  1 
55 3003200004 Clip - pump / heat exchanger v  v  v  v  v  v  v  1 
56 3001060108 Clips Set for pump v  v  v  v  v  v  v  10 
57 3003200005 Clip - pump /flow sensor housing v  v  v  v  v  v  v  1 
58 3003201951 Pipe - Gas Valve Outlet v      v      v  16 
58 3003201971 Gas Pipe   v      v      13 
58 3003201973 Gas Pipe   v  v      v    13 
93 3003200896 Plate heat exchanger (16 plates) v            v  57 
93 3003200897 Plate heat exchanger (20 plates)   v            60 
93 3003200780 Plate heat exchanger (24 plates)    v          60 
95 3003202208  Pipe—By pass       v  v  v    23 
96 3003200019 Pressure Relief Valve - 3.5 Bar       v  v  v    35 
97 3003200207 Pipe - Pressure Relief Discharge       v  v  v    1 
98 3003200232 Bypass Housing       v  v  v    59 
      SARGON VIZO+ Cost 

Item Stock No Diverter Valve 24 30 35 20S 24S 30S 24 Code  
59 3001060109 Screw Set for rear cover of diverter valve v  v  v        v  1 
60 3003201631 Cover - Rear Diverter Valve v  v  v        v  9 
61 3003201632 O-Ring 26.64 X 2.62 v  v  v        v  1 
62 3003201633 O-Ring 21.89 X 2.62 v  v  v        v  1 
63 3003201634 Spindle - Diverter Valve v  v  v        v  4 
64 3003201635 Plug Set - Diverter Valve By-Pass v  v  v        v  1 
65 3003201627 Diverter Valve Right Side v  v  v        v  35 
66 3003201628 Diverter Valve Left Side v  v  v        v  33 
67 3003201640 Flanged Housing - Stepper Motor v  v  v        v  1 
68 3003201630 Diverter Valve Front v  v  v        v  29 
69 3003201638 Pressure Relief Valve - 3.5 Bar v  v  v        v  10 
70 3003201639 Stepper Motor v  v  v        v  41 
71 3001060110 Screw Set for front cover of diverter valve v  v  v        v  1 
      SARGON VIZO+ Cost 

Item Stock No Main Frame 24 30 35 20S 24S 30S 24 Code  
72 3003200054 Main Frame Rear 30 kW v v  v  v  v  v  v  44 
73 3003201948 Expansion Vessel (7ltr. Rect.)side outlet v  v  v  v  v  v  v  52 
74 3003200131 O-Ring (for pump assembly & Cond Unit) v  v  v  v  v  v  v  1 
75 3003201307 Washer rubber (for flex hose/h-exchanger) v  v  v  v  v  v  v  1 
76 3003202003 Pipe - Flexible Braided S/S v  v  v  v  v  v  v  1 
77 3003201775 Condense Trap (Bayonet) v  v  v  v  v  v  v  1 



 Page 15 of  79 Issue : 1st Jan 2009 

 

Sargon & Vizo PLUSSargon & Vizo PLUSSargon & Vizo PLUS   
      SARGON VIZO+ Cost 

Item Stock No Main Frame (Cont.) 24 30 35 20S 24S 30S 24 Code  
78 3003201816 O-Ring - Condensing trap v  v  v  v  v  v  v  1 
79 3002005468 Screw  4.2 x 9.5 mm v v  v  v  v  v  v  1 
80 3003201369 Ignition Transformer v  v  v  v  v  v  v  14 
81 3003201406 Screw Screw  3.9 X 9.5 mm v v  v  v  v  v  v  1 
82 3003200709 Hermetic Cabin U Part v  v  v  v  v  v  v  47 
83 3003200051 Silicon Pipe (for Air Pressure Switch) v  v  v  v  v  v  v  1 
84 3003201273 Grommet - Large v  v  v  v  v  v  v  1 
85 3003200128 Grommet - (For Water Pipe) v  v  v  v  v  v  v  1 
86 3003200737 Hermetic Cabin Front Part v  v  v  v  v  v  v  39 
87 3003200057 Screw  3.9 X 13 mm v v  v  v  v  v  v  1 
88 3003201975 Bracket (Expansion Vessel) v  v  v  v  v  v  v  1 
      SARGON VIZO+ Cost 

Item Stock No Burner & Heat Exchanger 24 30 35 20S 24S 30S 24 Code  

6 3003201921 Heat Exchanger Vizo Plus v      v      v  114 
6 3003202069 Heat Exchanger   v      v      102 
6 3003202070 Heat Exchanger    v      v    103 
7 3003201949 Flue Sensor v  v  v  v  v  v  v  16 
8 3003201944 Bracket (Heat Exchanger) v      v      v  1 
8 3003201945 Bracket (Heat Exchanger)   v      v      1 
8 3003201946 Bracket (Heat Exchanger)    v      v    1 
9 3003200201 Screw M 4 X 10 v  v  v  v  v  v  v  1 

10 3003201955 Drain Hose v  v  v  v  v  v  v  4 
11 3003201367 Fan v  v  v  v  v  v  v  89 
11 3003201463 Gasket - Ignition Electrode v  v  v  v  v  v  v  1 
12 3003202015 Gasket - Fan v  v  v  v  v  v  v  1 
12 3003202027 Ionisation Electrode v  v  v  v  v  v  v  32 
13 3003201366 Air/Gas mixer ring - Red v  v  v  v  v  v  v  23 
13 3003201459 Screw (for Ignition Electrode) v  v  v  v  v  v  v  1 
14 3003201408 Screw M 5 X  12 mm v v  v  v  v  v  v  1 
14 3003202026 Ignition Electrode v  v  v  v  v  v  v  30 
      SARGON VIZO+ Cost 

Item Stock No Accessories 24 30 35 20S 24S 30S 24 Code  
A 3002160280 Valve Set v  v  v  v  v  v  v  52 
D 3003201998 Manual for Vizo PLUS             v  12 
D 3003202109 Manual for Sargon 24 30 & 35 v  v  v          12 
D 3003202113 Manual for Sargon 20S 24S 30S       v  v  v    12 
E 3003200213 Mounting Template for 430mm width v  v  v  v  v  v  v  1 
H 3003200439 Stand off bracket v  v  v  v  v  v  v  54 
J 3001060174 LPG Kit  5.4mm Restrictor Fusia  v  v  v  v  v  v  v  30 
N 3003201098 Pipe - Condense Hose (Bott Con.to Trap) v  v  v  v  v  v  v  9 
O 3003201838 Pipe - Pressure Relief Discharge v  v  v  v  v  v  v  1 
P 3002024300 Gasket - Heat exch. Outlet pipe & PRV v  v  v  v  v  v  v  1 
Q 3003201655 Cable - for Thermostat Conn. Mains volt. v  v  v  v  v  v  v  1 



 Page 16 of  79 Issue : 1st Jan 2009 

 

 

 
 

 

 

 
Exploded view & parts listExploded view & parts listExploded view & parts list   

Capriz &Capriz &Capriz &   

Hydroline B24Hydroline B24Hydroline B24   



 Page 17 of  79 Issue : 1st Jan 2009 

 

Capriz & HydrolineCapriz & HydrolineCapriz & Hydroline   

Outer Casing 



 Page 18 of  79 Issue : 1st Jan 2009 

 

Capriz & HydrolineCapriz & HydrolineCapriz & Hydroline   

Combustion Chamber 



 Page 19 of  79 Issue : 1st Jan 2009 

 

Capriz & HydrolineCapriz & HydrolineCapriz & Hydroline   

Control Panel 

Hydroline 



 Page 20 of  79 Issue : 1st Jan 2009 

 

Capriz & HydrolineCapriz & HydrolineCapriz & Hydroline   

Hydroblock Group 



 Page 21 of  79 Issue : 1st Jan 2009 

 

Capriz & HydrolineCapriz & HydrolineCapriz & Hydroline   

Diverter Valve 



 Page 22 of  79 Issue : 1st Jan 2009 

 

Capriz & HydrolineCapriz & HydrolineCapriz & Hydroline   

Hydroblock Group 



 Page 23 of  79 Issue : 1st Jan 2009 

 

Capriz & HydrolineCapriz & HydrolineCapriz & Hydroline   

Main Frame 



 Page 24 of  79 Issue : 1st Jan 2009 

 

Capriz & HydrolineCapriz & HydrolineCapriz & Hydroline   

Burner 



 Page 25 of  79 Issue : 1st Jan 2009 

 

Capriz & HydrolineCapriz & HydrolineCapriz & Hydroline   

Heat Exchanger & Fan 



 Page 26 of  79 Issue : 1st Jan 2009 

 

Capriz & HydrolineCapriz & HydrolineCapriz & Hydroline   

Condensing Unit 



 Page 27 of  79 Issue : 1st Jan 2009 

 

Capriz & HydrolineCapriz & HydrolineCapriz & Hydroline   

Accessories 



 Page 28 of  79 Issue : 1st Jan 2009 

 

Capriz & HydrolineCapriz & HydrolineCapriz & Hydroline   
      Capriz   Price 

Code  Item Stock No Outer Casing 25 28 25S 28S B24 
1 3003200176 Panel Front (20 Kw, 24 Kw) v    v      45 
1 3003200177 Panel Front (30Kw)   v    v    47 
1 3003201696 Panel Front White (For B24)         v  42 
2 3003200072 Panel Side White v  v  v  v  v  37 
3 3003200098 Hanging Bracket v  v  v  v  v  12 
4 3003200124 Aluminium Foil Insulation v  v  v  v  v  1 
5 3003200057 Screw  3.9 X 13 mm v v  v  v  v  1 

      Capriz   Price 
Code  Item Stock No Combustion Chamber 25 28 25S 28S B24 

5 3003200057 Screw  3.9 X 13 mm v v  v  v  v  1 
6 3001060152 Combustion Chamber Front (24 kW) v    v    v  23 
6 3001060153 Combustion Chamber Front (28 kW)   v    v    23 

10 3003200063 Panel - Inner Front / Rear (20 kW, 24 kW) v    v    v  8 
10 3003200064 Panel - Inner Front / Side (30 kW)   v    v    17 
11 3001060158 Combustion Chamber Right Side v  v  v  v  v  10 
11 3003200065 Panel - Inner Right Side     v  v  v  8 
12 3001060159 Combustion Chamber Left Side v  v  v  v  v  10 
12 3003200170 Panel - Inner Left Side     v  v  v  8 
13 3003200076 Insulation Panel Front (20 kW, 24 kW) v    v    v  9 
13 3003200077 Insulation Panel Front (30 kW)   v    v    9 
14 3003200078 Insulation Panel Rear (20 kW, 24 kW) v    v    v  9 
14 3003200079 Insulation Panel Rear (30 kW)   v    v    9 
15 3003200080 Insulation Panel (Side) v  v  v  v  v  19 
16 3003200693 Deflector - Right v  v  v  v  v  1 
17 3003200172 Deflector Left v  v  v  v  v  1 

      Capriz   Price 
Code  Item Stock No Control Panel 25 28 25S 28S B24 

125 3003200181 Selector Knob (White) v  v  v  v  v  2 
125 3003200442 Selector Knob         v  1 
126 3003200175 Spindle grey v  v  v  v  v  1 
127 3003200089 Spindle White v  v  v  v  v  1 
128 3003200178 Plastic Cover White (For Combi) v  v  v  v    10 
128 3003200553 Plastic Cover Front (For B24 B28)         v  12 
129 3003200183 Pcb - Interface Board C24/C28 v  v  v  v    30 
129 3003201124 Pcb - Interface Board B24/B28         v  23 
130 3004090673 Pressure Gauge (White) v  v  v  v  v  34 
131 3003200045 Programme Timer (White with black tappets) v  v  v  v    45 
132 3003201889 Wiring Harness - with Timer lead     v  v    58 
132 3003202174 Wiring Harness - with Timer lead v  v        42 
132 3003202230 Wiring Harness - without Timer lead         v  42 
133 3003200191 Cable - Main Board/Interface Board v  v  v  v  v  4 
134 3003200084 Plastic Cover (Rear) v  v  v  v  v  10 
135 3003200085 Plastic Cover (Middle) v  v  v  v  v  10 
136 3003202166 Pcb - Main Control Board SIT v  v  v  v  v  72 
137 3003200203 Screw  3,5 X 8 Pt v  v  v  v  v  1 
138 3003200409 Screw M 3.9 X 8 mm v v  v  v  v  1 
175 3003200206 Screw  3,5 X 20 PT v  v  v  v  v  1 



 Page 29 of  79 Issue : 1st Jan 2009 

 

Capriz & HydrolineCapriz & HydrolineCapriz & Hydroline   
      Capriz   Price 

Code  Item Stock No Hydroblock Group 25 28 25S 28S B24 
7 3003202096 Bung v  v  v  v  v  1 

27 3003200198 Screw M 5 X 10 mm v v      v  1 
36 3001060154 Chasis Lower (24 kW) v    v    v  23 
36 3001060155 Chasis Lower (28 kW)   v    v    27 
36 3003200055 Chasis Lower (20kw - 24 Kw)         v  30 
37 3003200201 Screw M 4 X 10 v  v  v  v  v  1 
38 3003200202 Screw  4.8 X 12.5 Pt v  v  v  v  v  1 
39 3003201336 Pump Assembly 15-65 Low Energy v  v  v  v  v  68 
40 3001060023 Nut Pump Inlet v  v  v  v  v  9 
41 3003200005 Clip - pump /flow sensor housing v  v  v  v  v  1 
42 3003200004 Clip - pump / heat exchanger v  v  v  v  v  1 
43 3003200419 Gas Valve v  v  v  v  v  66 
44 3002024891 Gasket - Heat Exch. Outlet pipe Bott & Gas Pipe v  v  v  v  v  1 
45 3003202215 Pipe - Gas v  v  v  v  v  20 
46 3002024860 Gasket v  v  v  v  v  1 
47 3005454400 Support Ring         v  1 
48 3003200038 Low Pressure Switch v  v  v  v  v  24 
49 3003200374 Flow Sensor v  v      v  30 
50 3003200207 Pipe - Pressure Relief Discharge v  v  v  v  v  1 
51 3003200055 Main Frame Lower Part (20kw - 24 Kw)     v      30 
51 3003200056 Main Frame Lower Part (30 Kw)       v    32 
52 3003200019 Pressure Relief Valve - 3.5 Bar v  v  v  v  v  35 
53 3003200232 Bypass Housing     v  v    59 
53 3003201529 Flow Sensor Housing (for Sensor on Left) v  v      v  58 
54 3002024882 Gasket v  v  v  v  v  1 
55 3003201307 Washer rubber (for flex hose/h-exchanger) v  v  v  v  v  1 
56 3003200025 Plate heat exchanger (30 Kw)   v        55 
56 3003200026 Plate heat exchanger (24 Kw) v        v  51 
57 3003200463 O-Ring (for plate heat exchanger) v  v      v  1 
58 3003200017 Diverter Valve without Filling Valve v  v      v  65 
58 3003200151 Pipe - Gas Valve Outlet     v  v    9 
58 3003202082 Black Nut & Spindle Kit for Diverter Valve v  v      v  23 
59 3003200031 Sensor - NTC Immersion (-40?C to 110?C) v  v      v  28 
60 3003200468 Clip - 3 Way Valve Motor v  v      v  1 
61 3003200204 Screw M 5 X 20 Allen v  v      v  1 
62 3003200039 Diverter Valve Motor only v  v      v  42 
64 3003201775 Condense Trap (Bayonet) v  v  v  v  v  1 
65 3003201098 Pipe - Condense Hose (Bott Connection to Trap) v  v  v  v  v  9 
67 3003201510 Flow Sensor, Impellor, Filter & Restrictor Kit v  v      v  19 
68 3003200417 By pass pipe     v  v    34 
72 3003200131 O-Ring (for pump assembly & Cond Unit)     v  v    1 
76 3005454400 Support Ring     v  v    1 
85 3003200132 O-Ring 18.3x3.6 (for pump outlet & f/s housing) v  v  v  v    1 
153 3003200193 Pipe - CH Outlet v  v      v  4 
154 3002024890 Gasket - (1/4" For Water Switch Conn.) v  v  v  v  v  1 
155 3003200047 O-Ring (for pump inlet & f/s housing) v  v  v  v  v  1 
158 3002024259 Gasket v  v  v  v  v  1 
175 3003200206 Screw  3,5 X 20 PT v  v  v  v  v  1 
176 3004200203 Screw Condensing Trap 3,5 x 8 v  v  v  v  v  1 



 Page 30 of  79 Issue : 1st Jan 2009 

 

Capriz & HydrolineCapriz & HydrolineCapriz & Hydroline   
      Capriz   

Price 
Code  Item Stock No Diverter Valve 25 28 

25
S 

28
S 

B2
4 

59 3001060109 Screw Set for rear cover of diverter valve v  v  v  v  v  1 
60 3003201631 Cover - Rear Diverter Valve v  v  v  v  v  9 
61 3003201632 O-Ring 26.64 X 2.62 v  v  v  v  v  1 
62 3003201633 O-Ring 21.89 X 2.62 v  v  v  v  v  1 
63 3003201634 Spindle - Diverter Valve v  v  v  v  v  4 
64 3003201635 Plug Set - Diverter Valve By-Pass v  v  v  v  v  1 
65 3003201627 Diverter Valve Right Side v  v  v  v  v  34 
66 3003201628 Diverter Valve Left Side v  v  v  v  v  32 
67 3003201640 Flanged Housing - Stepper Motor v  v  v  v  v  1 
68 3003201630 Diverter Valve Front v  v  v  v  v  29 
69 3003201638 Pressure Relief Valve - 3.5 Bar v  v  v  v  v  10 
70 3003201639 Stepper Motor v  v  v  v  v  41 
71 3001060110 Screw Set for front cover of diverter valve v  v  v  v  v  1 

      Capriz   
Price 
Code  Item Stock No Main Frame 25 28 

25
S 

28
S 

B2
4 

5 3003200057 Screw  3.9 X 13 mm v v  v  v  v  1 
28 3002006870 Screw  3.5 X 9.5 mm v v  v  v  v  1 
100 3003200028 Expansion Vessel (7 Lt.) v  v  v  v  v  52 
101 3003200053 Main Frame Rear 20 kW - 24 kW v   v    v  34 
101 3003200054 Main Frame Rear 30 kW   v    v    44 
102 3003200091 Pipe - Flexible Braided S/S v  v  v  v  v  9 
105 3001060156 Main Frame Middle (20 kW,24 kW) v    v    v  34 
105 3001060157 Main Frame Middle (30 kW)   v    v    41 
108 3002024304 GrommetÏ12x2.5x1(used to protect spark plug cables v  v  v  v  v  1 
109 3001060011 Main Frame Front Cover (20, 24 kW) v    v    v  58 
109 3001060012 Main Frame Front Cover (30 kW)   v    v    60 
110 3003200032 Air Pressure Switch -  0,85/0,7 mbar v  v  v  v  v  46 
113 3002199000 Pressure Check Point Socket v  v  v  v  v  1 
114 3003200051 Silicon Pipe (for Air Pressure Switch) v  v  v  v  v  1 
115 3003200050 Cap (Pressure Check Point) v  v  v  v  v  1 
116 3003200036 Sightglass v  v  v  v  v  1 
118 3003200129 Grommet - (For Gas Pipe) v  v  v  v  v  1 
163 3002194404 Bracket ( For Air Pressure Switch Connection )         v  1 
164 3003201074 Bracket         v  1 
165 3003201964 Gas Restrictor Disc 24 kW v   v    v  1 
165 3003202225 Gas Restrictor Disc 28 kW   v    v    1 
173 3003201273 Grommet - Large v  v  v  v  v  1 
181 3003200946 Screw M 4 X 10         v  1 
184 3003201350 Expansion vessel Support Ring v  v  v  v  v  1 
374 3003201775 Condense Trap (Bayonet) v  v  v  v  v  1 



 Page 31 of  79 Issue : 1st Jan 2009 

 

Capriz & HydrolineCapriz & HydrolineCapriz & Hydroline   
      Capriz   

Price 
Code  Item Stock No Burner Group 25 28 

25
S 

28
S 

B2
4 

8 3003202182 Gasket - Injector v  v      v  1 
20 3003202160 Burner 30 Kw (15 Blades)       v    47 
20 3003202159 Burner 24 Kw (13 Blades)         v  38 
21 3003202161 Manifold + Injector + Gasket (1.20 mm NG) v    v    v  24 
21 3003202162 Manifold + Injector + Gasket (1.15 mm NG)   v    v    24 
21 3003202163 Manifold + Injector + Gasket (0.75 mm LPG) v    v    v  24 
21 3003202164 Manifold + Injector + Gasket (0.75 mm LPG)   v    v    24 
23 3003202200 Ignition Electrode - Right v  v  v  v  v  4 
24 3003202201 Ignition Electrode - Left v  v  v  v  v  4 
25 3003202102 Ionisation Electrode v  v  v  v  v  7 
27 3003200198 Screw M 5 X 10 mm     v  v  v  1 
28 3002006870 Screw  3.5 X 9.5 mm v v  v  v  v  1 
75 3003200127 Clip - 3003200379  overheat stat     v  v    1 
76 3003201544 Clip     v  v    1 
77 3003200529 Pipe - Pump to Condensing Unit     v  v    19 
78 3003200756 O-Ring (for heat exchanger)     v  v    1 
79 3001020003 Heat Exchanger (C24) v    v    v  67 
79 3001020004 Heat Exchanger (C28)   v    v    73 
80 3003200149 Pipe - CH Outlet (20 kW,24 kW)     v  v    9 
167 3003202203 Burner Rear Patch (24-28 kW) v  v  v  v  v  9 
168 3003202204 Burner Front Cover 24kW v   v    v  9 
168 3003202205 Burner Front Cover 28kW   v    v    1 
171 3003200397 Limit Thermostat 98/70 ?C (Bott/Left) v  v  v  v  v  18 
172 3002193737 Clip - 3003200397 limit thermostat v  v  v  v  v  1 
173 3003200231 Gasket - Fan & hood v  v  v  v  v  1 

      Capriz   
Price 
Code  Item Stock No Heat Exchanger 25 28 

25
S 

28
S 

B2
4 

68 3002007008 Screw  4.0 X 15 mm v v  v  v  v  1 
69 3003202165 Fan for Capriz 25/28 v  v  v  v  v  63 
72 3003200152 Sensor - NTC Surface Type (-5?C to 105?C) v  v  v  v  v  37 
73 3003200477 Fan Hood for C24 v    v    v  19 
73 3003200478 Fan Hood for C28   v    v    27 
74 3003200379 OverHeat Safety Thermostat - 130 ?C (Top/Right) v  v  v  v  v  16 
75 3003200127 Clip - 3003200379  overheat stat v  v  v  v  v  1 
76 3003201544 Clip v  v  v  v  v  1 
77 3003200529 Pipe - Pump to Condensing Unit v  v  v  v  v  19 
78 3003200756 O-Ring (for heat exchanger) v  v  v  v  v  1 
79 3001020003 Heat Exchanger (C24) v    v    v  67 
79 3001020004 Heat Exchanger (C28)   v    v    73 
80 3003200149 Pipe - CH Outlet (20 kW,24 kW) v  v  v  v  v  9 
171 3003200397 Limit Thermostat 98/70 ?C (Bott/Left) v  v  v  v  v  18 
172 3002193737 Clip - 3003200397 limit thermostat v  v  v  v  v  1 
173 3003200231 Gasket - Fan & hood v  v  v  v  v  1 



 Page 32 of  79 Issue : 1st Jan 2009 

 

Capriz & HydrolineCapriz & HydrolineCapriz & Hydroline   
      Capriz   

Price 
Code  Item Stock No Condensing Unit 25 28 

25
S 

28
S 

B2
4 

55 3003200131 O-Ring (for pump assembly & Cond Unit) v  v  v  v  v  1 
82 3003200489 Screw M 5 X 50 mm v v  v  v  v  1 
83 3003200487 Condensing Unit Upper body v  v  v  v  v  30 
84 3003200437 Clip - retaining v  v  v  v  v  1 
85 3003201298 Secondary heat exchanger complete v  v  v  v  v  45 
88 3003200429 Gasket - Condensing unit body v  v  v  v  v  1 
89 3003200488 Condensing Unit lower body v  v  v  v  v  16 
90 3003200547 Pipe - Condensing Unit Outlet v  v  v  v  v  4 
91 3003200546 Pipe - Condensing Unit Inlet v  v  v  v  v  4 
92 3003200436 Lip Seal (orange) v  v  v  v  v  4 
93 3003201103 Pipe - Condense Hose (Heat Exch. to Trap) v  v  v  v  v  9 
94 3003200496 Jubilee Clip (Ï12 - 23) v  v  v  v  v  1 
157 3003200490 Nut 5 mm v v  v  v  v  1 
174 3003201299 Pipe - U Connection v  v  v  v  v  1 

      Capriz   
Price 
Code  Item Stock No Accessories 25 28 

25
S 

28
S 

B2
4 

A 3002160280 Valve Set v  v  v  v  v  52 
D 3003202303 Manual for Capriz 25 & 28 v  v        12 
D 3003202304 Manual for Capriz 25S & 28S     v  v    12 
D 3003202090 Manual for Hydroline B24         v  12 
E 3003200212 Mounting Template for 405mm width v    v    v  1 
E 3003200213 Mounting Template for 430mm width   v    v    1 
H 3003200439 Stand off bracket v  v  v  v  v  54 
N 3003201098 Pipe - Condense Hose (Bott Connection to Trap) v  v  v  v  v  9 



 Page 33 of  79 Issue : 1st Jan 2009 

 

 

 
 

 

 

 
Exploded view & parts listExploded view & parts listExploded view & parts list   

SolarisSolarisSolaris   



 Page 34 of  79 Issue : 1st Jan 2009 

 

Solaris Premix CondensingSolaris Premix CondensingSolaris Premix Condensing   

Outer Casing 



 Page 35 of  79 Issue : 1st Jan 2009 

 

Solaris Premix CondensingSolaris Premix CondensingSolaris Premix Condensing   

Control PanelControl PanelControl Panel   



 Page 36 of  79 Issue : 1st Jan 2009 

 

Solaris Premix CondensingSolaris Premix CondensingSolaris Premix Condensing   

Hydroblock GroupHydroblock GroupHydroblock Group   



 Page 37 of  79 Issue : 1st Jan 2009 

 

Solaris Premix SystemSolaris Premix SystemSolaris Premix System   

HydroblockHydroblockHydroblock   



 Page 38 of  79 Issue : 1st Jan 2009 

 

 

Solaris Premix CondensingSolaris Premix CondensingSolaris Premix Condensing   

Main FrameMain FrameMain Frame   



 Page 39 of  79 Issue : 1st Jan 2009 

 

Solaris Premix CondensingSolaris Premix CondensingSolaris Premix Condensing   

Burner & Burner & Burner &    
Heat ExchangerHeat ExchangerHeat Exchanger   



 Page 40 of  79 Issue : 1st Jan 2009 

 

Solaris Premix CondensingSolaris Premix CondensingSolaris Premix Condensing   

Burner & Heat    Burner & Heat    Burner & Heat    
Exchanger in DetailExchanger in DetailExchanger in Detail   



 Page 41 of  79 Issue : 1st Jan 2009 

 

Solaris Premix CondensingSolaris Premix CondensingSolaris Premix Condensing   

Fixing JigFixing JigFixing Jig   



 Page 42 of  79 Issue : 1st Jan 2009 

 

Solaris Spare Parts ListSolaris Spare Parts ListSolaris Spare Parts List   
      Solaris 

Price 
Code  

Ite
m Stock No Outer Casing 24PC 30PC 24PCS 30PCS 
1 3003200928 Front Panel White for Solaris v  v  v  v  41 
2 3003200057 Screw  3.9 X 13 mm v v  v  v  1 
3 3003200072 Panel Side White v  v  v  v  37 
4 3003200124 Aluminium Foil Insulation v  v  v  v  1 
5 3003200098 Hanging Bracket v  v  v  v  12 
70 3003200737 Front Combustion Cover v  v  v  v  39 

346 3003200197 Foam Seal for front Combustion Cover v  v  v  v  4 
      Solaris 

Price 
Code  

Ite
m Stock No Control Panel 24PC 30PC 24PCS 30PCS 

6 3003200179 Plastic Cover Front - System     v  v  10 
6 3003200533 Plastic Cover Front - Combi v  v      9 
7 3003200085 Plastic Cover (Middle) v  v  v  v  10 
8 3003200084 Plastic Cover (Rear) v  v  v  v  10 
9 3003200181 Selector Knob (White) v  v  v  v  2 
9 3003200507 Control Knob (Black) v  v  v  v  2 
10 3003200089 Spindle White v  v  v  v  1 
11 3003200175 Spindle grey v  v  v  v  1 
12 3003200045 Programme Timer (White with black tappets) v  v  v  v  45 
13 3003200662 Pcb - Interface Board v  v  v  v  51 
14 3003200917 Screw 3.5 x 9.5 PT v  v  v  v  1 
15 3003200206 Screw  3,5 X 20 PT v  v  v  v  1 
16 3003200601 Pcb - Main Control Board v  v  v  v  79 
17 3003200191 Cable - Main Board/Interface Board v  v  v  v  4 
18 3003200905 Wiring Harness - with Timer lead 24PC & 30PC v  v      59 
18 3003201057 Wiring Harness - with Timer lead 24PCS & 30PCS     v  v  41 
19 3003200915 Main Supply Cable v  v  v  v  1 

333 3002194365 Lid push catch v  v  v  v  1 
346 3003200197 Foam Seal for cover on the S30, S30S, C30 v  v  v  v  4 
347 3003200210 Plastic Drop Down Lid for Cover(White)  v  v  v  v  1 
357 3003200456 Cable - PCB Conversion Kit v  v  v  v  9 
370 3003201312 Fuse 2A      (for PCB) v  v  v  v  1 
375 3003201781 Fuse 3.15A Fast Blow v  v  v  v  1 
376 3003201782 Fuse 3.15A Slow Blow v  v  v  v  1 

      Solaris 
Price 
Code  

Ite
m Stock No Hydroblock Group 24PC 30PC 24PCS 30PCS 
        

45 3003201807 Pipe - Flexible Braided S/S with 90° bend v  v  v  v  16 
59 3003200894 Pump outlet pipe v    v    1 
59 3003200895 Pump outlet pipe   v    v  1 
60 3003200417 By pass pipe     v  v  34 
60 3003200780 Plate heat exchanger (24 plates)   v      62 
60 3003200896 Plate heat exchanger 24Kw (16 plates) v        57 
60 3003200897 Plate heat exchanger (20 plates) v  v      60 
61 3003200657 Gas Valve v  v  v  v  70 



 Page 43 of  79 Issue : 1st Jan 2009 

 

Solaris Spare Parts ListSolaris Spare Parts ListSolaris Spare Parts List   
      Solaris 

Price 
Code  

Ite
m Stock No Hydroblock Group cont. 24PC 30PC 24PCS 30PCS 
62 3003200779 Gas Restrictor Disc Ø 6.5mm NG Black v    v    1 
62 3003200913 Gas Restrictor Disc Ø 7.0mm NG White   v    v  1 
62 3003201054 Gas Restrictor Disc Ø 4.7mm LPG Brown v    v    1 
62 3003201055 Gas Restrictor Disc Ø 5.35mm LPG Grey   v    v  1 
65 3003200051 Silicon Pipe (for Air Pressure Switch) v  v  v  v  1 
68 3002024891 Gasket - Heat Exch. Outlet pipe Bott & Gas Pipe     v  v  1 
69 3003200207 Pipe - Pressure Relief Discharge v  v  v  v  1 
72 3003200031 Sensor - NTC Immersion (-40?C to 110?C) v  v      28 
73 3002024891 Gasket - Heat Exch. Outlet pipe Bott & Gas Pipe v  v      1 
74 3003200193 Pipe - CH Outlet v  v      4 
75 3003200039 Diverter Valve Motor only v  v      42 
77 3003200463 O-Ring (for plate heat exchanger) v  v      1 
78 3003200468 Clip - 3 Way Valve Motor v  v      1 
80 3003200017 Diverter Valve without Filling Valve v  v      65 
81 3003200232 Bypass Housing     v  v  59 
81 3003201510 Flow Sensor, Impellor, Filter & Restrictor Kit v  v  v  v  19 
81 3003201529 Flow Sensor Housing (for Sensor on Left) Return Gr v  v      58 
82 3003200037 Low Pressure Sensor v  v  v  v  48 
83 3003200204 Screw M 5 X 20 Allen v  v      1 
84 3003200374 Flow Sensor v  v      30 
84 3003201489 Cable Adaptor ( for Flow Sensor) v  v      1 
85 3003200132 O-Ring 18.3x3.6 (for pump outlet & f/s housing) v  v  v  v  1 
88 3003200019 Pressure Relief Valve - 3.5 Bar v  v  v  v  35 
89 3002024882 Gasket v  v  v  v  1 
91 3003200131 O-Ring (for pump assembly & Cond Unit) v  v  v  v  1 
92 3003200004 Clip - pump / heat exchanger v  v  v  v  1 
93 3003201336 Pump Assembly 15-65 Low Energy v  v  v  v  68 
94 3003200005 Clip - pump /flow sensor housing v  v  v  v  1 
95 3003200047 O-Ring (for pump inlet & f/s housing) v  v  v  v  1 
96 3001060023 Union for pump inlet v  v  v  v  9 
97 3003200202 Screw  4.8 X 12.5 Pt v  v  v  v  1 
98 3003200201 Screw M 4 X 10 v  v  v  v  1 
99 3003200198 Screw M 5 X 10 mm v v  v  v  1 

100 3003200375 Flow Limiter û (12 Lt) 20 Kw - 24 Kw v        4 
100 3003200376 Flow Limiter û (14 Lt) 30 Kw   v      4 
101 3003200377 Filter v  v      1 
104 3003200056 Main Frame Lower Part (30 Kw) v  v  v  v  32 
323 3002029010 O-Ring 1.85 x 1.5 v  v  v  v  1 
331 3002193737 Clip - 3003200397 limit thermostat v  v  v  v  1 
338 3003200041 Lead for Diverter Valve Motor v  v  v  v  1 
353 3003200397 Limit Thermostat 98/70 ?C (Bott/Left) v  v  v  v  18 
361 3003200599 O-Ring 45x2 large (for the condensing trap) v  v  v  v  1 
367 3003201098 Pipe - Condense Hose (Bott Connection to Trap) v  v  v  v  9 
372 3003202082 Black Nut & Spindle Kit for Diverter Valve v  v      23 
374 3003201775 Condense Trap (Bayonet) v  v  v  v  1 

  3003202264 Adaptor for Pressure Sensor v  v  v  v  1 



 Page 44 of  79 Issue : 1st Jan 2009 

 

Solaris Spare Parts ListSolaris Spare Parts ListSolaris Spare Parts List   
      Solaris Price 

Code  Item Stock No Main Frame 24PC 30PC 24PCS 30PCS 

41 3003200057 Screw  3.9 X 13 mm v v  v  v  1 
42 3003200663 Ignition transformer v  v  v  v  45 
43 3003200917 Screw 3.5 x 9.5 PT v  v  v  v  1 
44 3002209448 Expansion Vessel (7ltr. Rectangle)  v  v  v  v  57 
46 3003200661 Main supply transformer v  v  v  v  45 
47 3003200715 Expansion vessel fixing plate v  v  v  v  1 
48 3003200710 Expansion vessel lower part fixing plate - 1 v  v  v  v  1 
49 3003200711 Expansion vessel lower part fixing plate - 2 v  v  v  v  1 
50 3003200716 Expansion vessel left fixing plate v  v  v  v  1 
51 3003200717 Expansion vessel right fixing plate v  v  v  v  1 
52 3003200709 Hermetic Cabin U Part v  v  v  v  47 
53 3002024304 GrommetÏ12x2.5x1 v  v  v  v  1 
54 3003200128 Grommet - (For Water Pipe) v  v  v  v  1 
55 3003200129 Grommet - (For Gas Pipe) v  v  v  v  1 
56 3003200054 Main Frame Rear 30 kW v v  v  v  44 
57 3003200747 Condensing pipe group v  v  v  v  30 
66 3003200496 Jubilee Clip (Ï12 - 23) v  v  v  v  1 
67 3003200936 Jubilee Clip (Ï20 - 30) v  v  v  v  1 
105 3002005450 Screw  3.5 x 9.5 mm v v  v  v  1 
300 30020001 Gasket-Foam & Screw set for flue v  v  v  v  1 

      Solaris Price 
Code  Item Stock No Burner Group 24PC 30PC 24PCS 30PCS 

20 3003200762 Burner & Heat exch.complete for 24PC, 24PCS v    v    102 
20 3003200763 Burner & Heat exch. Complete for 30PC, 30PCS   v    v  103 
23 3003200903 Earth cable v  v  v  v  4 
24 3001060051 Manual Air Vent Kit v  v  v  v  1 
25 3001060049 Purger discharge screw v  v  v  v  1 
26 3004130480 Ball Bearing 4mm v v  v  v  1 
27 3003200919 Purger o-ring v  v  v  v  1 
29 3003200660 Fan for 24PC & 30PC v  v  v  v  89 
30 3003200892 Fan gas pipe v    v    1 
30 3003200893 Fan gas pipe   v    v  1 
31 3003200890 Heat exchanger outlet pipe v    v    1 
31 3003200891 Heat exchanger outlet pipe   v    v  1 
32 3002024891 Gasket - Heat Exch. Outlet pipe Bott & Gas Pipe v  v  v  v  1 
33 3003200152 Sensor - NTC Surface Type (-5?C to 105?C) v  v  v  v  37 
34 3003200397 Limit Thermostat 98/70 ?C (Bott/Left)   v    v  18 
34 3003200781 Overheat Stat with reset & flange v    v    1 
37 3003200918 Screw M 4 X 26 v  v  v  v  1 
38 3003201557 Flue Sensor v  v  v  v  16 
39 3001060050 Adaptor brass part v  v  v  v  1 
40 3003200713 Fixing bracket of burner&heat exchanger group v    v    1 
40 3003200714 Fixing bracket of burner&heat exchanger group   v    v  1 
41 3003200916 Screw  4.2 X 9.5 mm v v  v  v  1 



 Page 45 of  79 Issue : 1st Jan 2009 

 

Solaris Spare Parts ListSolaris Spare Parts ListSolaris Spare Parts List   
      Solaris 

Price 
Code  

Ite
m Stock No Burner Group cont 24PC 30PC 24PCS 30PCS 
63 3003200658 Air/Gas mixer v  v  v  v  41 

103 3003200198 Screw M 5 X 10 mm v v  v  v  1 
111 3003201442 Seal - Flue Outlet v  v  v  v  1 
112 3003200953 Flue Outlet Pipe (plastic) v  v  v  v  44 
113 3003200952 Burner & Heat exchanger unit (4+1 coil for 24Kw) v    v    102 
113 3003200954 Burner & Heat exchanger unit (5+1 coil for 30Kw)   v    v  103 
114 3003201447 Deflector Insulation v  v  v  v  16 
115 3003201450 Burner 24PC, 24PCS v    v    47 
115 3003201451 Burner 30PC, 30PCS   v    v  52 
116 3003201452 Burner Cover Insulation v  v  v  v  29 
117 3003201453 Burner Cover v  v  v  v  47 
118 3003201455 Gasket - Burner v  v  v  v  1 
119 3003201456 Gasket - Ionization Probe v  v  v  v  1 
120 3003201457 Screw (for air/gas inlet pipe) v  v  v  v  1 
121 3003201459 Screw (for Ignition Electrode) v  v  v  v  1 
122 3003200904 Ionisation Electrode v  v  v  v  16 
123 3003201458 Air/Gas Inlet Pipe v  v  v  v  41 
124 3003200782 Fan gasket v  v  v  v  1 
125 3003201454 M6 Nuts (for Burner Cover) v  v  v  v  1 
126 3003201463 Gasket - Ignition Electrode v  v  v  v  1 
127 3003201449 Screw for Deflector Insulation v  v  v  v  1 
128 3003201448 Washer for Deflector Insulation v  v  v  v  1 
129 3003201444 Combustion Seal for Solaris v  v  v  v  19 
130 3003200902 Ignition Electrode with lead v  v  v  v  14 
307 3001060064 LPG Kit (Orange ring, Ï 4.7 Diaphragm Brown) v        30 
308 3001060065 LPG Kit ( 5.35 Diaphragm Grey PC30)   v      30 
310 3001060088 LPG Kit (Orange ring, Ï 4.7 Diaphragm Brown)     v    30 
311 3001060089 LPG Kit (Orange ring, Ï 5.35 Diaphragm Grey )       v  30 
312 3001060099 NG Kit (Red ring, Ï 6.5 Diaphragm Black 24PC) v        30 
313 3001060100 NG Kit (Ï 7.0 Diaphragm White 30PC)   v      30 
314 3001060101 NG Kit (Red ring, Ï 6.5 Diaphragm Black 24PCS)     v    30 
315 3001060102 NG Kit (Ï 7.0 Diaphragm White 30PCS)       v  30 

      Solaris 
Price 
Code  

Ite
m Stock No Accessories 24PC 30PC 24PCS 30PCS 

A 3002160280 Valve Set v  v  v  v  52 
B 3005114697 Benchmark Log Book v  v  v  v  1 
C 3003201786 Guarantee & Warranty Card 2 year v  v  v  v  1 
D 3003200914 Manual for 24PC/30PC v  v      12 
D 3003200945 Manual for 24PCS/30PCS     v  v  12 
E 3003200213 Mounting Template for 430mm width v  v  v  v  1 
F 3001060048 Screw Set - Premix v  v  v  v  24 
G 3001060047 Seal Kit - Premix v  v  v  v  34 
H 3003200439 Stand off bracket v  v  v  v  54 
N 3003201098 Pipe - Condense Hose (Bott Connection to Trap) v  v  v  v  9 
R 3003200146 Connection plate  chasis v  v  v  v  69 



 Page 46 of  79 Issue : 1st Jan 2009 

 

Compact, Capriz Compact, Capriz Compact, Capriz 
& Vizo& Vizo& Vizo   

Exploded view & parts listExploded view & parts listExploded view & parts list   



 Page 47 of  79 Issue : 1st Jan 2009 

 

S24, S30, 
S20S, S24S, S30S, 
C24, C28 & Vizo 24 

Outer CasingOuter CasingOuter Casing   



 Page 48 of  79 Issue : 1st Jan 2009 

 

S24, S30, 
S20S, S24S, S30S, 
C24, C28 & Vizo 24 

Combustion ChamberCombustion ChamberCombustion Chamber   



 Page 49 of  79 Issue : 1st Jan 2009 

 

S24, S30, 
S20S, S24S, S30S, 
C24, C28 & Vizo 24 

Control PanelControl PanelControl Panel   



 Page 50 of  79 Issue : 1st Jan 2009 

 

S24, S30, 
C24, C28 & Vizo 24 

Hydroblock GroupHydroblock GroupHydroblock Group   



 Page 51 of  79 Issue : 1st Jan 2009 

 

 
S20S, S24S, S30S, 

 

Hydroblock GroupHydroblock GroupHydroblock Group   



 Page 52 of  79 Issue : 1st Jan 2009 

 

S24, S30, 
S20S, S24S, S30S, 
C24, C28 & Vizo 24 

Main FrameMain FrameMain Frame   



 Page 53 of  79 Issue : 1st Jan 2009 

 

S24, S30, 
S20S, S24S, S30S, 
C24, C28 & Vizo 24 

BurnerBurnerBurner   



 Page 54 of  79 Issue : 1st Jan 2009 

 

S24, S30, 
S20S, S24S, S30S, 
C24, C28 & Vizo 24 

Heat Exchanger & FanHeat Exchanger & FanHeat Exchanger & Fan   



 Page 55 of  79 Issue : 1st Jan 2009 

 

 
C24, C28 & Vizo 24 

Condensing Unit 



 Page 56 of  79 Issue : 1st Jan 2009 

 

S24, S30, 
S20S, S24S, S30S, 
C24, C28 & Vizo 24 

Fixing JigFixing JigFixing Jig   



 Page 57 of  79 Issue : 1st Jan 2009 

 

Parts List 
Item Stock No Outer Casing S20S S24S S30S S24 S30 C24 C28 

VIZO 
24 

Price 
Code  

1 3003200068 Panel Front White (For Vizo 24)               v  47 
1 3003200176 Panel Front (20 Kw, 24 Kw) v  v    v    v      45 
1 3003200177 Panel Front (30Kw)     v    v    v    47 
2 3003200072 Panel Side White v  v  v  v  v  v  v  v  37 
3 3003200098 Hanging Bracket v  v  v  v  v  v  v  v  12 
4 3003200124 Aluminium Foil Insulation v  v  v  v  v  v  v  v  1 
5 3003200057 Screw  3.9 X 13 mm v v  v  v  v  v  v  v  1 

346 3003200197 Foam Seal for cover v  v  v  v  v  v  v  v  4 

Item Stock No Combustion Chamber S20S S24S S30S S24 S30 C24 C28 
VIZO 

24 
Price 
Code  

10 3003200063 
Panel - Inner Front / Rear (20 kW, 24 
kW) v  v    v    v    v  8 

10 3003200064 Panel - Inner Front / Side (30 kW)     v    v    v    17 
11 3003200065 Panel - Inner Right Side v  v  v  v  v  v  v  v  8 
12 3003200170 Panel - Inner Left Side v  v  v  v  v  v  v  v  8 
13 3003200076 Insulation Panel Front (20 kW, 24 kW) v  v    v    v    v  9 
13 3003200077 Insulation Panel Front (30 kW)     v    v    v    9 
14 3003200078 Insulation Panel Rear (20 kW, 24 kW) v  v    v    v    v  9 
14 3003200079 Insulation Panel Rear (30 kW)     v    v    v    9 
15 3003200080 Insulation Panel (Side) v  v  v  v  v  v  v  v  19 
16 3003200171 Deflector Right v  v  v  v  v        1 
16 3003200481 Deflector Right           v  v  v  1 
17 3003200172 Deflector Left v  v  v  v  v  v  v  v  1 
18 3003200057 Screw  3.9 X 13 mm v v  v  v  v  v  v  v  1 

Item Stock No Control Panel 
S20S S24S S30S S24 S30 C24 C28 

VIZO 
24 

Price 
Code  

30 3003200081 Plastic Cover Blue (For Vizo)               v  10 
30 3003200178 Plastic Cover White (For Combi)       v  v  v  v    10 
30 3003200421 Plastic Cover White (For System) v  v  v            9 
31 3003200084 Plastic Cover (Rear) v  v  v  v  v  v  v  v  10 
32 3003200085 Plastic Cover (Middle) v  v  v  v  v  v  v  v  10 
33 3003200010 Pcb - Main Control Board v  v  v  v  v        72 
33 3003200907 Pcb - Main Control Board (C24 & C28)           v  v  v  72 
34 3003200012 Pcb - Interface Board Vizo 24/28               v  30 
34 3003200183 Pcb - Interface Board C24/C28 v  v  v  v  v  v  v    30 
35 3004090673 Pressure Gauge (White) v  v  v  v  v  v  v  v  34 
36 3003200086 Selector Knob (Blue for Vizo)               v  2 
36 3003200181 Selector Knob (White) v  v  v  v  v  v  v    2 
37 3003200089 Spindle White v  v  v  v  v  v  v  v  1 
38 3003200175 Spindle grey v  v  v  v  v  v  v  v  1 

39 3003200045 
Programme Timer (White/black tap-
pets) v  v  v  v  v  v  v    45 

39 3003200125 Programme Timer (White/blue tappets)               v  45 
41 3003200203 Screw  3,5 X 8 Pt v  v  v  v  v  v  v  v  1 
42 3003200206 Screw  3,5 X 20 PT v  v  v  v  v  v  v  v  1 
43 3003200366 Wiring Harness - with Timer lead       v  v        58 
43 3003200423 Wiring Harness - with Timer lead v  v  v            58 
43 3003200513 Wiring Harness - with Timer lead           v  v  v  58 
45 3003200191 Cable - Main Board/Interface Board v  v  v  v  v  v  v  v  4 



 Page 58 of  79 Issue : 1st Jan 2009 

 

Parts List 
Item Stock No Control Panel continued 

S20
S 

S24
S 

S30
S S24 S30 C24 C28 

VIZO 
24 

Price 
Code 

333 3002194365 Lid push catch v  v  v  v  v  v  v    1 
344 3003200194 Outdoor sensor v  v  v  v  v  v  v  v  38 

354 3003200414 
Plastic Drop Down Lid for Cover 
(White) v  v  v  v  v  v  v    1 

357 3003200456 Cable - PCB Conversion Kit v  v  v  v  v  v  v  v  9 
370 3003201312 Fuse 2A      (for PCB) v  v  v  v  v  v  v  v  1 
375 3003201781 Fuse 3.15A Fast Blow v  v  v  v  v  v  v  v  1 

Item Stock No Hydroblock Group 
S20
S 

S24
S 

S30
S S24 S30 C24 C28 

VIZO 
24 

Price 
Code 

50 3003200025 Plate heat exchanger (30 Kw)         v    v    55 
50 3003200026 Plate heat exchanger (24 Kw)       v    v    v  51 
51 3003200055 Main Frame Lower Part v  v    v    v    v  30 
51 3003200056 Main Frame Lower Part (30 Kw)     v    v    v    32 
52 3003200017 Diverter Valve without Filling Valve       v  v  v  v  v  65 
53 3003200232 Bypass Housing v  v  v            59 
53 3003201529 Flow Sensor Housing        v  v  v  v  v  58 
54 3003201336 Pump Assembly 15-65 Low Energy v  v  v  v  v  v  v  v  68 
55 3003200419 Gas Valve v  v  v  v  v  v  v  v  66 
56 3003200039 Diverter Valve Motor only       v  v  v  v  v  42 
57 3003200468 Clip - 3 Way Valve Motor       v  v  v  v  v  1 
58 3003200151 Pipe - Gas Valve Outlet v  v  v  v  v  v  v  v  9 
59 3001060023 Union for pump inlet v  v  v  v  v  v  v  v  9 
60 3002024882 Gasket v  v  v  v  v  v  v  v  1 
61 3003200019 Pressure Relief Valve - 3.5 Bar v  v  v  v  v  v  v  v  35 
62 3003200031 Sensor - NTC Immersion -40°/110°C       v  v  v  v  v  28 
63 3003200038 Low Pressure Switch v  v  v  v  v  v  v  v  24 
64 3002024890 Gasket  v  v  v  v  v  v  v  v  1 
65 3002024891 Gasket  v  v  v  v  v  v  v  v  1 
66 3003200202 Screw  4.8 X 12.5 Pt v  v  v  v  v  v  v  v  1 
67 3003200204 Screw M 5 X 20 Allen       v  v  v  v  v  1 
68 3003200193 Pipe - CH Outlet       v  v  v  v  v  4 
68 3003200417 By pass pipe v  v  v            34 
69 3003200201 Screw M 4 X 10 v  v  v  v  v  v  v  v  1 
70 3003200004 Clip - pump / heat exchanger v  v  v  v  v  v  v  v  1 
71 3003200005 Clip - pump /flow sensor housing v  v  v  v  v  v  v  v  1 
72 3003200131 O-Ring  v  v  v  v  v  v  v  v  1 
73 3003200463 O-Ring (for plate heat exchanger)       v  v  v  v  v  1 
74 3002024860 Gasket v  v  v  v  v  v  v  v  1 
75 3002019110 Union Nut AA33 v  v  v  v  v  v  v  v  1 
76 3005454400 Support Ring v  v  v  v  v  v  v  v  1 
77 3003200207 Pipe - Pressure Relief Discharge v  v  v  v  v  v  v  v  1 
78 3003201489 Cable Adaptor ( for Flow Sensor)       v  v  v  v  v  1 

78 3003201510 Flow Sensor,Impellor,Filter,Restrictor       v  v  v  v  v  19 
85 3003200047 O-Ring (for pump inlet & f/s housing) v  v  v  v  v  v  v  v  1 
85 3003200132 O-Ring 18.3 x 3.6 v  v  v  v  v  v  v  v  1 



 Page 59 of  79 Issue : 1st Jan 2009 

 

Parts List 
Item Stock No Hydroblock Group continued S20S S24S S30S S24 S30 C24 C28 

VIZO 
24 

Price 
Code  

302 3001060001 Seal kit v  v  v  v  v  v  v  v  30 
323 3002029010 O-Ring 1.85 x 1.5       v  v  v  v  v  1 
331 3002193737 Clip - 3003200397 limit thermostat v  v  v  v  v  v  v  v  1 
338 3003200041 Lead for Diverter Valve Motor v  v  v  v  v  v  v  v  1 
353 3003200397 Limit Thermostat 98/70 ?C (Bott/Left) v  v  v  v  v  v  v  v  18 
361 3003200599 O-Ring 45x2 large (condensing trap)           v  v  v  1 
367 3003201098 Pipe - Condense Hose            v  v  v  9 
372 3003202082 Black Nut & Spindle Kit        v  v  v  v  v  23 
374 3003201775 Condense Trap (Bayonet)           v  v  v  1 

Item Stock No Main Frame 
S20S S24S S30S S24 S30 C24 C28 

VIZO 
24 

Price 
Code  

100 3003200028 Expansion Vessel (7 Lt.) v  v  v  v  v  v  v  v  52 
101 3003200053 Main Frame Rear 20 kW - 24 kW v v    v    v    v  34 
101 3003200054 Main Frame Rear 30 kW     v    v    v    44 
102 3003200091 Pipe - Flexible Braided S/S v  v  v  v  v  v  v  v  9 
102 3003201807 Pipe - Flexible Braided with 90° bend v  v  v  v  v  v  v  v  16 
105 3001060009 Main Frame Middle (20 kW,24 kW) v      v    v    v  34 
108 3002024304 GrommetÏ12x2.5x1 v  v  v  v  v  v  v  v  1 
109 3001060011 Main Frame Front Cover (20, 24 kW) v  v    v    v    v  58 
109 3001060012 Main Frame Front Cover (30 kW)     v    v    v    60 
110 3003200032 Air Pressure Switch -  0,85/0,7 mbar v  v    v          46 
110 3003200136 Air Pressure Switch - 1,05/0,9 mbar     v    v        47 
110 3003200909 Air Pressure Switch -  2.2/2.0 mbar 'B'           v  v  v  46 
113 3002199000 Pressure Check Point Socket v  v  v  v  v  v  v  v  1 
114 3003200134 Gasket - Pressure Check Point v  v  v  v  v  v  v  v  1 
115 3003200050 Cap (Pressure Check Point) v  v  v  v  v  v  v  v  1 
116 3003200036 Sightglass v  v  v  v  v  v  v  v  1 
117 3003200128 Grommet - (For Water Pipe) v  v  v  v  v  v  v  v  1 
118 3003200129 Grommet - (For Gas Pipe) v  v  v  v  v  v  v  v  1 
300 30020001 Gasket-Foam & Screw set for flue v  v  v  v  v  v  v  v  1 
301 3000205750 Union Nut AA19 v  v  v  v  v  v  v  v  1 

309 3001060074 Silicon Tubes and T piece v  v  v  v  v        1 
342 3003200188 Main Frame Rear Part (20, 24 kW) v  v    v          30 
343 3003200189 Main Frame Rear Part (30 kW)     v    v        58 

Item Stock No Burner Group 
S20S S24S S30S S24 S30 C24 C28 

VIZO 
24 

Price 
Code  

20 3001010001 Burner 20 Kw (11 Blades) v                60 
20 3001010002 Burner 24 Kw (13 Blades)   v    v    v    v  60 
20 3001010003 Burner 30 Kw (15 Blades)     v    v    v    47 
21 3001060004 LPG Kit (0.76 mm Injector for        v  v        30 
21 3001060017 LPG Kit (0.76 mm Injector v  v  v            30 
21 3001060063 LPG Kit (0.76 mm Injector for            v  v    30 
21 3001060076 LPG Kit (0.76 mm Injector for VIZO 24)               v  30 
21 3001060091 NG Kit (1.23 mm Injector for  v  v              30 
21 3001060092 NG Kit (1.20 mm Injector for S30S)     v            30 
21 3001060093 NG Kit (1.23 mm Injector for S24)       v          30 
21 3001060094 NG Kit (1.20 mm Injector for S30)         v        30 
21 3001060095 NG Kit (1.23 mm Injector for C25)           v      30 
21 3001060096 NG Kit (1.20 mm Injector for C28)             v    30 
21 3001060097 NG Kit (1.23 mm Injector for VIZO 24)               v  30 



 Page 60 of  79 Issue : 1st Jan 2009 

 

Parts List 
Item Stock No Burner Group continued 

S20
S 

S24
S 

S30
S 

S24 S30 C24 C28 
VIZO 
24 

Price 
Code 

22 3001050001 Burner Manifold (20 kW) v                23 
22 3001050002 Burner Manifold (24 kW)   v    v    v    v  27 
22 3001050003 Burner Manifold (30 kW)     v    v    v    30 
23 3003200033 Ignition Electrode - Right v  v  v  v  v  v  v  v  4 
24 3003200034 Ignition Electrode - Left v  v  v  v  v  v  v  v  7 
25 3003200035 Ionisation Electrode v  v  v  v  v  v  v  v  10 
26 3003200057 Screw  3.9 X 13 mm v v  v  v  v  v  v  v  1 
27 3003200198 Screw M 5 X 10 mm v v  v  v  v  v  v  v  1 
28 3002006870 Screw  3.5 X 9.5 mm           v  v  v  1 
28 3002006877 Screw  3.9 X 9.5 mm v v  v  v  v        1 

332 3002193740 Clip - Insulation Panel Rear v  v  v  v  v  v  v  v  1 
366 3003200973 Cross-lighting strip (z) v  v  v  v  v  v  v  v  1 

Item Stock No Heat Exchanger 
S20
S 

S24
S 

S30
S S24 S30 C24 C28 

VIZO 
24 

Price 
Code 

80 3003200477 Fan Hood for C24           v    v  19 
80 3003200478 Fan Hood for C28             v    27 
83 3001020001 Heat Exchanger (20kW, 24kW) v  v    v          72 
83 3001020002 Heat Exchanger (30kW)     v    v        77 
83 3001020003 Heat Exchanger (C24)           v    v  67 
83 3001020004 Heat Exchanger (C28)             v    73 
84 3003200147 Pipe - CH Return v  v  v  v  v        9 
85 3003200149 Pipe - CH Outlet (20 kW,24 kW)       v          9 
85 3003200150 Pipe - CH Outlet (30 kW)         v        13 
85 3003200444 Heat Exchanger by pass pipe v  v              24 
85 3003200445 Heat Exchanger by pass pipe     v            24 
86 3002208599 Clip - heat exchange L/H leg v  v  v  v  v  v  v  v  1 
87 3003200020 Fan for S24/S30/IG19/IG24 v  v  v  v  v        64 
87 3003200906 Fan for C24 & C28           v  v  v  63 
88 3002007008 Screw  4.0 X 15 mm v v  v  v  v  v  v  v  1 
89 3002196308 Gasket - Fan v  v  v  v  v        4 
90 3003200379 OverHeat Safety Thermostat - 130 °C v  v  v  v  v  v  v  v  16 
91 3003200030 Elbow 56°  v  v  v  v  v        23 
92 3003200152 Sensor - NTC Surface -5°C to 105°C v  v  v  v  v  v  v  v  37 
93 3002022640 Washer - M4 v  v  v  v  v  v    v  1 
94 3003200137 Restrictor Collar û Ï 41 Mm (24kW) v  v    v          1 
94 3003200138 Restrictor Collar û Ï 44 Mm (30kW)     v    v        1 
94 3003201895 Restrictor Collar û Ï 80 mm (24kW)           v    v  1 
94 3003201896 Restrictor Collar û Ï 82 mm (28kW)             v    1 
95 3003200756 O-Ring (for heat exchanger) v  v  v  v  v  v  v  v  1 
96 3003200127 Clip - 3003200379  overheat stat v  v  v  v  v  v  v  v  1 

349 3003200231 Gasket - Fan & hood           v  v  v  1 
355 3003200436 Lip Seal (orange) v  v  v  v  v  v  v  v  4 



 Page 61 of  79 Issue : 1st Jan 2009 

 

Parts List 
Item Stock No Condensing Unit S20S S24S S30S S24 S30 C24 C28 

VIZO 
24 

Price 
Code  

140 3003201775 Condensing Trap Baynet           v  v  v  30 
142 3003200486 Condenser Unit Heat Exchanger           v  v  v  32 
143 3003200437 Clip - retaining           v  v  v  1 
145 3003200546 Pipe - Condensing Unit Inlet           v  v  v  4 
146 3003200547 Pipe - Condensing Unit Outlet           v  v  v  4 

147 3003200131 
O-Ring (for pump assembly & Cond 
Unit)           v  v  v  1 

148 3003200756 O-Ring (for heat exchanger)           v  v  v  1 
149 3003200436 Lip Seal (orange)           v  v  v  4 
150 3003200489 Screw M 5 X 50 mm           v  v  v  1 
151 3003200490 Nut 5 mm           v  v  v  1 
152 3003200429 Gasket - Condensing unit body           v  v  v  1 
153 3003200496 Jubilee Clip (Ï12 - 23)           v  v  v  1 
154 3003201103 Pipe - Condense Hose           v  v  v  9 
156 3003200529 Pipe - Pump to Condensing Unit           v  v  v  19 

358 3003201098 
Pipe - Condense Hose (Bott Connec-
tion)           v  v  v  1 

361 3003200599 O-Ring 45x2 large (condensing trap)           v  v  v  1 
369 3003201298 Secondary heat exchanger complete           v  v  v  45 

Item Stock No Accessories 
S20S S24S S30S S24 S30 C24 C28 

VIZO 
24 

Price 
Code  

A 3002160280 Valve Set v  v  v  v  v  v  v  v  52 
B 3005114697 Benchmark Log Book v  v  v  v  v  v  v  v  1 
D 3003200159 Manual for S24 - S30       v  v        12 
D 3003200451 Manual for S20S -S24S v  v  v            12 
D 3003200910 Manual for C24/C28           v  v    12 
D 3003201414 Manual for Vizo 24/28               v  12 
E 3003200212 Mounting Template for 405mm width v  v    v    v    v  1 
E 3003200213 Mounting Template for 430mm width     v    v    v    1 
F 3001060031 Screw Set C24 C28 & Viso 24           v  v  v  4 
F 3001060048 Screw Set  v  v  v  v  v        24 
G 3001060032 Seal Kit C24 C28 & Viso 24           v  v  v  32 
H 3003200439 Stand off bracket v  v  v  v  v  v  v  v  54 



 Page 62 of  79 Issue : 1st Jan 2009 

 

Star 24 

Ethos 24C 

Exploded view & parts listExploded view & parts listExploded view & parts list   



 Page 63 of  79 Issue : 1st Jan 2009 

 

Star 24 

Outer CasingOuter CasingOuter Casing   
& Main Frame& Main Frame& Main Frame 



 Page 64 of  79 Issue : 1st Jan 2009 

 

Control PanelControl PanelControl Panel   

Star 24 



 Page 65 of  79 Issue : 1st Jan 2009 

 

Star 24 

Hydroblock GroupHydroblock GroupHydroblock Group   



 Page 66 of  79 Issue : 1st Jan 2009 

 

Star 24 

Combustion ChamberCombustion ChamberCombustion Chamber   



 Page 67 of  79 Issue : 1st Jan 2009 

 

Star 24 
Item Stock No Outer Casing Star 24 

Price 
Code 

98 3002193739 Lower Holding Plate (Exp. Vessel) v  1 
99 3002194445 Main Frame Lower Support v  13 
100 3002194441 Panel Side v  33 
101 3002194374 Protective Sleeve v  1 
102 3002005472 Screw  4.2 X 6.5 mm v 1 
103 3002209450 Expansion Vessel (8 Lt.) v  51 
104 3002189947 Automatic Air Vent v  19 
105 3002024300 Gasket - Heat exch. Outlet pipe & PRV v  1 
106 3004551029 Pipe - Exp. Vessel Connection v  22 
107 3002024885 Gasket v  1 
108 3002024616 Gasket v  1 
109 3002194439 Panel Front v  37 
110 3002194490 Clip - front panel v  1 
111 3002019502 Retaining Ring v  1 
112 3002116020 Inspection Window Glass  52x36x4 v  1 
113 3005111200 Aluminium Foil Insulation v  1 
114 3002198456 Spacer v  1 
115 3002198457 Foam Seal (For Chamber) v  1 
116 3002193742 Hanging Bracket v  12 
117 3002194503 Main Frame v  42 
118 3002193735 Upper Holding Plate (Exp. Vessel) v  1 
119 3002198458 Foam Seal (For Chamber Lower Part) v  1 
337 3002300002 Seal Kit v  23 

Item Stock No Combustion Chamber Star 24 
Price 
Code 

1 3002194507 Main Frame Lower Part (Star 24) v  23 
2 3000000250 Burner 24 Kw (14 Blades) v  56 
3 3004090120 Ignition Electrodes Group v  32 
4 3002006017 Screw  3.5 X 7.5 mm v 1 
5 3004090125 Flame Sensing Electrode v  33 
6 3002194407 Panel Front / Side v  29 
7 3002194408 Panel - Inner Rear v  8 
8 3002101155 Insulation Panel (Rear) v  19 
9 3002101153 Insulation Panel (Front) v  19 

10 3002101154 Insulation Panel (Side) v  19 
11 3002063000 Tension Bar v  1 
12 3002019501 Nut v  1 
13 3000000251 Heat Exchanger with support frame v  77 
15 3002193736 Fixing Latch v  1 
16 3002198455 Gasket - Fan v  4 
17 3002194410 Fan Fixing Plate v  1 
18 3002005452 Screw  3.9 X 9.5 mm v 1 
19 3007005615 Fan for Star 24 v  64 
20 3002024303 Gasket v  1 
21 3002006016 Screw  4.8 X 13 mm v 1 
22 3002194465 Air Pressure Switch - v  47 
24 3002196210 Tube (for Air Pressure Switch) v  1 
25 3002024306 Gasket v  1 
26 3002024308 Gasket v  1 
27 3002024305 Gasket v  1 



 Page 68 of  79 Issue : 1st Jan 2009 

 

Star 24 
Item Stock No Combustion Chamber continued Star 24 

Price 
Code 

24 3002196210 Tube (for Air Pressure Switch) v  1 
25 3002024306 Gasket v  1 
26 3002024308 Gasket v  1 
27 3002024305 Gasket v  1 
29 3002191050 Fixing Hook v  1 
30 3002009500 Steel Sheet Nut v  1 
31 3002024301 Gasket v  1 
32 3002019503 Steel Sheet Nut (Large) v  1 
33 3002019504 Steel Sheet Nut (Small) v  1 
34 3002024302 Gasket v  1 
35 3004018020 Burner Manifold (Star 24) v  27 
36 3004605160 Burner Injector (Ng 1,20) (Only For Star 24 E) v  1 
37 3002024890 Gasket - (1/4" For Water Switch Conn.) v  1 
38 3002010294 Screw  3.0 X 6 mm v 1 
39 3004004607 Cable - Ionisation Electrode v  3 
40 3002193741 Clip - Insulation Panel Front v  1 
41 3002193740 Clip - Insulation Panel Rear v  1 
42 3002194411 Heatshield v  16 
122 3002006015 Screw  4.2 X 13 mm v 1 
334 3002194415 Venturi Collar Grey v  1 

Item Stock No Control Panel Star 24 
Price 
Code 

78 3004090637 Hanging Plastic Stay v  1 
79 3002194491 Plastic Cover Front v  27 
80 3002194492 Plastic Cover (Front, Lid) v  9 
81 3004092615 Pcb - Main Control Board v  79 
82 3002006011 Screw  4.2 X 12.5 mm v 1 
84 3002194366 Plastic Retaining Clip v  1 
85 3002006870 Screw  3.5 X 9.5 mm v 1 
86 3004090601 Selector Switch v  9 
87 3002007000 Screw  2.9 X 25 mm v 1 
88 3002194493 Plastic Cover (Rear) v  9 
90 3002194494 Bung v  1 
91 3004090671 Reset Switch v  26 
92 3004092002 Programme Timer v  56 
93 3004090673 Pressure Gauge (White) v  34 
94 3002194365 Lid push catch v  1 
95 3002194497 Spindle v  1 
96 3002120600 Selector Knob (White) v  2 
97 3002191055 Special Shaped Pin v  1 
370 3003201312 Fuse 2A      (for PCB) v  1 
375 3003201781 Fuse 3.15A Fast Blow v  1 

Item Stock No Hydroblock Group Star 24 
Price 
Code 

43 3002193738 Holding Console v  13 
44 3002062605 Clip - holding console v  1 
45 3002194576 Hydroblock  (Only For Star 24 E) v  82 
46 3002022046 Washer v  1 
47 3002004820 Screw  6.0 X 10 mm v 1 
48 3004090672 Pump Assembly v  67 
49 3002194930 Gas Valve v  78 



 Page 69 of  79 Issue : 1st Jan 2009 

 

Star 24 
Item Stock No Hydroblock Group continued Star 24 

Price 
Code 

50 3002022640 Washer - M4 v  1 
51 3002007008 Screw  4.0 X 15 mm v 1 
52 3004092613 Ignition Module v  72 
53 3002194470 Sensor Low  Pressure v  39 
54 3002192757 Pressure Relief Valve-3.5 Bar (Only For Star 24 E) v  34 
55 3002024889 Gasket v  1 
57 3004551030 Gas Connection Pipe (Assy.) v  19 
58 3002024860 Gasket v  1 
59 3002024300 Gasket - Heat exch. Outlet pipe & PRV v  1 
60 3004551025 Pipe - DHW. Inlet v  27 
61 3004551026 Pipe - DHW. Outlet v  19 
62 3002185065 Sensor - NTC - Surface Type DHW v 37 
63 3002024891 Gasket - Heat Exch. Outlet pipe Bott & Gas Pipe v  1 
64 3004551028 Pipe - CH Outlet v  19 
65 3003200397 Limit Thermostat 98/70 ?C (Bott/Left) v  18 
66 3002193737 Clip - 3003200397 limit thermostat v  1 
67 3002185060 Sensor - NTC - Surface Type CH v  37 
68 3004090525 Microswitch v  26 
69 3002024882 Gasket v  1 
70 3004551027 Pipe - CH Return v  27 
71 3002208599 Clip - heat exchange L/H leg v  1 
72 3002194480 Clip - micro switch v  1 
73 3004004605 Cable Group v  44 
74 3005454400 Support Ring v  1 
75 3002019110 Union Nut AA33 v  1 
77 3003200756 O-Ring (for heat exchanger) v  1 
330 3002192607 Hydroblock (Fugas Kit) Diaphragm v  18 

Item Stock No Accessories Star 24 
Price 
Code 

A 3002160280 Valve Set v  52 
B 3005114697 Benchmark Log Book v  1 
C 3003201786 Guarantee & Warranty Card 2 year v  1 
D 3005105470 Manual for Star 24 v  12 
H 3003200439 Stand off bracket v  54 
N 3003201098 Pipe - Condense Hose (Bott Connection to Trap) v  9 



 Page 70 of  79 Issue : 1st Jan 2009 

 

 

 
 

 

 

 
Exploded view & parts listExploded view & parts listExploded view & parts list   

IG 24IG 24IG 24   

Instantaneous Instantaneous Instantaneous    

Gas Water HeaterGas Water HeaterGas Water Heater   



 Page 71 of  79 Issue : 1st Jan 2009 

 

IG 24 Instantaneous Water HeaterIG 24 Instantaneous Water HeaterIG 24 Instantaneous Water Heater   

Outer CasingOuter CasingOuter Casing   



 Page 72 of  79 Issue : 1st Jan 2009 

 

IG 24 Instantaneous Water HeaterIG 24 Instantaneous Water HeaterIG 24 Instantaneous Water Heater   

Gas ValveGas ValveGas Valve   



 Page 73 of  79 Issue : 1st Jan 2009 

 

IG 24 Instantaneous Water HeaterIG 24 Instantaneous Water HeaterIG 24 Instantaneous Water Heater   

Control PanelControl PanelControl Panel   



 Page 74 of  79 Issue : 1st Jan 2009 

 

IG 24 Instantaneous Water HeaterIG 24 Instantaneous Water HeaterIG 24 Instantaneous Water Heater   

Main FrameMain FrameMain Frame   



 Page 75 of  79 Issue : 1st Jan 2009 

 

IG 24 Instantaneous Water HeaterIG 24 Instantaneous Water HeaterIG 24 Instantaneous Water Heater   

Burner GroupBurner GroupBurner Group   



 Page 76 of  79 Issue : 1st Jan 2009 

 

IG 24 Instantaneous Water HeaterIG 24 Instantaneous Water HeaterIG 24 Instantaneous Water Heater   

Heat ExchangerHeat ExchangerHeat Exchanger   



 Page 77 of  79 Issue : 1st Jan 2009 

 

IG 24 Instantaneous Water HeaterIG 24 Instantaneous Water HeaterIG 24 Instantaneous Water Heater   

FanFanFan   



 Page 78 of  79 Issue : 1st Jan 2009 

 

IG 24 Instantaneous Water HeaterIG 24 Instantaneous Water HeaterIG 24 Instantaneous Water Heater   

Item Stock No Outer Casing WH-IG24 
Price 
Code 

6 3002198464 Foam Seal ( For Hermetic Cabin Front Part ) v  9 
7 3002005468 Screw  4.2 x 9.5 mm v 1 
8 3002208648 Hermetic Cabin Front Part v  16 

32 3002208651 Bracket ( For Heat circulation ) v  1 
33 3002208647 Side Panel v  15 
34 3002208656 Front Panel v  41 
35 3002121077 Control Panel Facia v  1 
36 3002121053 Control Knob v  2 
336 3002208666 Deflector - Right v  1 
390 3002208667 Deflector - Left v  1 

Item Stock No Gas Valve WH-IG24 
Price 
Code 

11 3002006008 Screw  PT4 x 17( Bottom of the gas valve ) v  1 
12 3002208654 Chasis Lower v  19 
13 3003200886 Screw ( Bottom of the chasis lower for gas valve c v  1 
14 3002006870 Screw  3.5 X 9.5 mm v 1 
15 3003200419 Gas Valve v  66 
28 3002029045 Gasket - ( inside of Adaptor ) v  1 
29 3004500078 Gas Valve Adaptor v  16 
30 3002024891 Gasket - Heat Exch. Outlet pipe Bott & Gas Pipe v  1 
31 3002121023 Sheet nut v  1 

Item Stock No Control Panel WH-IG24 
Price 
Code 

7 3002005468 Screw  4.2 x 9.5 mm v 1 
10 3002121012 Pivot Component v  1 
45 3002121009 Electronic Card Box v  1 
46 3004090176 Pcb - Main Control Board (IG 24) v  72 
47 3002121010 Control Cover Rear v  1 
48 3002121018 Spindle v  1 
49 3002029048 Seal Silicon Ï10.4x9xR4.5x20(used in electronic co v  1 
321 3002024304 GrommetÏ12x2.5x1(used to protect spark plug cables v  1 
370 3003201312 Fuse 2A      (for PCB) v  1 
375 3003201781 Fuse 3.15A Fast Blow v  1 
380 3004090188 Cable Group v  45 

Item Stock No Main Frame WH-IG24 
Price 
Code 

37 3002208649 Hermetic Cabin Rear Part v  19 
38 3002194404 Bracket ( For Air Pressure Switch Connection ) v  1 
39 3003200032 Air Pressure Switch -  0,85/0,7 mbar v  46 
40 3002208646 Hermetic Cabin U Part v  30 
300 30020001 Gasket-Foam & Screw set for flue v  1 
335 3002198463 Foam Seal ( For Hermetic Cabin U Part ) v  1 
339 3003200051 Silicon Pipe (for Air Pressure Switch) v  1 
348 3003200215 3.2 x 9 Rivet v  1 

Item Stock No Burner Group WH-IG24 
Price 
Code 

50 3000004759 Burner Complete v  47 
51 3002208652 Manifold Brackets v  1 
52 3002206177 Bracket ( Burner Rear ) v  1 



 Page 79 of  79 Issue : 1st Jan 2009 

 

IG 24 Instantaneous Water HeaterIG 24 Instantaneous Water HeaterIG 24 Instantaneous Water Heater   

Item Stock No Burner Group continued WH-IG24 
Price 
Code 

53 3002206176 Bracket ( Burner Front) v  1 
54 3004090189 Ignition Electrodes Group v  23 
56 3002029045 Gasket - ( inside of Adaptor ) v  1 
57 3004500086 Manifold Complete for LPG v  29 
57 3004500087 Manifold Complete for Naturel Gas v  29 
59 3002007008 Screw  4.0 X 15 mm v 1 
383 3004652094 LPG Kit (0.74 mm Injector for IG24) v  30 
384 3004652108 NG Kit (1.17 mm Injector for IG24) v  30 

Item Stock No Heat Exchanger WH-IG24 
Price 
Code 

1 3000004793 Heat Exchanger Complete v  66 
2 3004500073 Cold Water Inlet Brass Component v  8 
3 3002024258 Gasket - Ï18.8x13.2x1.5 (used in cold & hot water  v  1 
4 3004500076 Nut ( for Cold Water Connection Pipe ) v  2 
5 3004500072 Hot Water Outlet Brass Component v  1 

16 3004500085 Pipe - Connection ( Hot Water ) v  34 
18 3004500077 Nut ( Thin ) v  1 
19 3002024884 Gasket - Ï26x21.2x1.5 3/4"(used in cold & hot wate v  1 
20 3004500069 Flowswitch v  38 
20 3004500074 Flowswitch Inlet Brass Component v  4 
21 3004500071 Nut for Flowswitch v  23 
22 3002024605 Gasket v  1 
23 3004500084 Pipe - Connection ( Cold Water ) v  13 
24 3004500082 Nut (for  Hot Water Connection Pipe ) v  1 
325 3002142682 Water Strainer v  1 
327 3002184761 Thermostat ( Safety Thermostat ) v  10 
328 3002184784 Flow regulator 14 l/min v  4 
362 3003200688 NTC Sensor ( Surface Type ) v  24 

Item Stock No Fan Assembly WH-IG24 
Price 
Code 

5 3003200057 Screw  3.9 X 13 mm v 1 
41 3002208650 FanHood Complete v  30 
42 3003200020 Fan for S24/S30/IG19/IG24 v  64 
43 3002198465 Foam Seal v  1 
94 3003200137 Restrictor Collar û Ï 41 Mm (24kW) (For Room Seale v  1 
319 3002007005 Screw ( FanHood - Heat Exchanger ) v  1 
320 3002022640 Washer - M4 v  1 
324 3002121024 Clip v  1 

Item Stock No Accessories WH-IG24 
Price 
Code 

A 3004090205 Valve Set - Water Heater v  58 
B 3005114697 Benchmark Log Book v  1 
C 3003201785 Guarantee & Warranty Card 1 year v  1 
D 3005105732 Manual for IG 19/IG 24 v  12 
H 3003200439 Stand off bracket v  54 
L 3002177110 Gas Inlet Brass Component ( for LPG ) v  1 
L 3004500070 Gas Inlet Brass Component ( for Naturel Gas ) v  9 
M 3002024786 Gasket-Ï23x13x2(used in gas isolation valve R3/4") v  1 
N 3003201098 Pipe - Condense Hose (Bott Connection to Trap) v  9 


